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Table 1 Developing procedure of ASME SA 533 Gr. B (1.1 plates
for nuclear reactor pressure vessels

Step ’ ﬁ"rnndaccéf refining 1 Ingot weight ’ Test purpose

Covmll g - .J FLL A £k e ‘_ onfirmation of the effect of chemical

Confirmation of relation between chemical

Medium size ingot| 15t electric arc 20t compositions, and mechanical properties and

test furnace i\ fracture toughness in case of real thickness
of plate

Large size ingot 180t LD converter- 6080 t Confirmation of wvarious properties of real
test 100t LRF size plate manufactured with large size ingot
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Table 2 Sumrarization of test results

— i Ymm Venowh | B o
Ingot Chemical composition Tensile test | Charpy impact Heal treatment condition

Kind | weight

tesst
of steel’

_. Thickness
| Yield | Tensile | Elonga- | .
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Table 4 Slab and plate size of G steel ’Cl.' . Zﬁﬁﬁ:ﬁ”m ;_u;—’ ’f ‘/QH_CB-FFLEIJ Lﬁ:%’(‘; ﬁl‘ﬂ
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simulation methed (G steel)
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T [1 thxckness tensile specimen (G steel)

Through thlckness ‘ Yield strength Tensile strength Elopgation (GL=200mm)
location - | (kg/mm?) _ (kg/mm®) (%)
Surface | 52.0 65.2 28

T uarters i A G | co @ ‘é:

Back face ‘ 52.2 ‘ 65.6 | 28
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